
Independent Public Business Corporation

The Independent State of Papua New Guinea

DETAILED DESIGN (PHASE 2)
ON 

PORT MORESBY SEWERAGE SYSTEM
UPGRADING PROJECT 

IN
THE INDEPENDENT STATE OF 

PAPUA NEW GUINEA

FINAL REPORT

PART II: Bidding Documents

Volume III – Technical Specifications
A: Particular Specification

December 2011

JAPAN INTERNATIONAL COOPERATION AGENCY

NJS CONSULTANTS CO., LTD.

GED
CR(3)
11-206

No.



Independent Public Business Corporation
The Independent State of Papua New Guinea 

PORT MORESBY SEWERAGE SYSTEM 
UPGRADING PROJECT

(JAPANESE ODA LOAN NO. PN-P9)

BIDDING DOCUMENTS
FOR 

PROCUREMENT 
OF 

PORT MORESBY SEWERAGE SYSTEM   
UPGRADING WORKS

Volume 3
(Technical Specifications)
[...]
③ Kanudi 596 634 675 719 765
④ Idubada 637 678 722 768 818
⑤ Hagara 3,861 4,110 4,375 4,657 4,958
⑥ Hanuabada 5,619 5,982 6,367 6,778 7,215

⑦ Konedobu 5,564 5,924 6,306 6,711 7,142
⑧ Stanley Esplanade 1,936 2,061 2,194 2,335 2,487

⑨ Lawes Road 1,477 1,572 1,673 1,781 1,897
⑩ Dabara 473 503 536 571 607

⑪ Sea Park 826 879 936 996 1,061
⑫ Koki 5,954 6,338 6,748 7,182 7,647

⑬ Badili 9,847 10,48
2 11,157 11,878 12,,644

⑭ Kila Police 575 612 652 694 738
⑮ Gabutu 578 615 655 697 742

⑯ Kila Kila 15,151 16,127 17,169 18,277 19,455

(Horsecamp) 3,469 3,693 3,932 4,185 4,455

(Kaugere) 11,682 12,434 13,237 14,092 15,000

Sum 53,094 56,518 60,165 64,044 68,176

B. Unit Flow Rate 

Overall unit rate is set as 270 lpcd (= 303 x 0.9, 0.9 as a return rate) as studied in Table 
1.3.



Port Moresby Sewerage System Upgrading Project Particular Specifications Part I

Division-1 General Requirements PS PI-D1 - 3

Table 1.3 Estimated Water Consumption by Area

Category Area 2000 2001 2002 2003 2004 Average
Inland 0.75 103,037 105,765 108,493 111,221 113,949 108,493
Coastal 0.25 34,346 35,255 36,164 37,074 37,983 36,164

Population Served
(person)

Total 1.00 137,382 141,020 144,657 148,295 151,932 144,657
Inland 0.75 22,883 21,461 16,374 15,650 14,311 18,136
Coastal 0.25 7,628 7,154 5,458 5,217 4,770 6,045

Domestic

Total 1.00 30,511 28,614 21,832 20,867 19.081 24,181
Inland 0.75 9,662 9,717 9,520 9,665 9,341 9,581
Coastal 0.25 3,221 3,239 3,173 3,222 3,114 3,194

Commercial

Total 1.00 12,882 12,956 12,693 12,886 12,445 12,775
Inland 0.93 19,440 22,030 21,706 23,273 23,398 21,970
Coastal 0.07 1,463 1,658 1,634 1,752 1,761 1,654

Government

Total 1.00 20,903 23,688 23,340 25,025 25,159 23,623
Inland 51,985 53,207 47,600 48,588 47,050 49,686
Coastal 12,311 12,051 10,265 10,190 9,654 10,892

Water 
Consumption 
(m3/d)

Total

Total 64,296 65,258 57,865 58,778 56,695 60,578
Inland 505 503 439 437 413 459
Coastal 358 342 284 275 254 303*

Per Capita Water 
Consumption (lpcd)

Total 468 463 400 396 373 420

C. Sewage Flow 

(1) Daily Average Sewage Flow = Daily Maximum Sewage Flow;
68,200 × 270 ×10-3 = 18,400 m3/d

(2) Hourly Maximum Sewage Flow;
18,400 × 2.0 = 36,800 m3/d

While STP capacity is calculated based on this figure, pumping station and sewer pipe is 
calculated using two types of unit flow rate corresponding to the catchment conditions.

For the trunk line, flow fluctuation rate is the same as above 1.0:1.0:2.0, and that of 
branch line is 1.0:1.0:2.5.

Target inflow for the first phase of the STP is determined as 75% of total flow considering 
the phased increase in inflow as follows:

(1)Daily Average Inflow = Daily Maximum Inflow =18,400 × 0.75 = 13,800 m3/d 
(2)Hourly Maximum Inflow is =13,800 × 1.5 = 27,600 m3/d 

D. Design Sewage/Treated Effluent Quality

       Table 1.4 Design Sewage Quality

ITEM BOD5

(mg/L)
SS

(mg/L)
T-N

(mg/L)

Coliform 
group

(MPN/100cc)

Oil & Grease
(mg/L)

Influent 190 180 45 - -

Effluent 20 20 20 3,000 10



Port Moresby Sewerage System Upgrading Project Particular Specifications Part I

Division-1 General Requirements PS PI-D1 - 4

PS 1.03 Description of the Sewers and Pumping Stations

A Sewer pipelines

The Sewer Network covers 1,586 ha of coastal area of Port Moresby, which comprises 
the existing sewer network currently directly discharging sewage to the sea without any 
treatment and the new sewer network to be constructed under this Project.  The 
catchment area is shown in Table 1.1.  The new main trunk sewer will be laid in a length 
of approximately 17.7 km, of which about 90% is the force main and the rest 10% is the 
gravity flow.  The main trunk sewer connects all the existing and new pumping stations 
located along the coastal area of Port Moresby. For the branch sewers, the Project will 
construct only collection pipes under public road.  House connection pipes are out of the 
works under the Project. The new branch sewer is generally installed along the road by 
gravity flow system, and includes house connection reserve in some parts as indicated in 
the Drawings.  The new branch sewer pipelines will be laid in a total length of 
approximately 17.4km.

Table 1.5 shows the Summary of the Sewers to be constructed under the Project. Profile 
of pipeline routes and details of these pipelines are given in the Tender Drawings.

Table 1.5    Summary of Sewers

B. Pumping Stations

17 intermediate PSs will be built up with the construction of 13 new PSs and 
rehabilitation of 4 PSs. Since steady and reliable operation of the pumping stations is 
required, each pumping station is equipped with on-site generator as a countermeasure for 
frequent electrical outrages.

Category Collection Material Diameter (m) Length

DN110 4,010

DN125 1,605

DN160 80

DN225 1,575

DN355 2,579

DN400 713

DN450 0

DN500 2,771

HDPE

DN710 2,473

Force Main

Force Main-total 15,806

DN225 772

DN355 764

DN450 175

DN560 27

DN630 184

HDPE

DN710 603

Gravity 
Main

Gravity Total 2,525

Trunk Sewer

Trunk Sewer total 17,618

Branch Sewer Gravity uPVC/HDPE 100~DN355 17,376



Port Moresby Sewerage System Upgrading Project Particular Specifications Part I

Division-1 General Requirements PS PI-D1 - 5

Table 1.6 shows the Summary of Pumping Stations to be constructed under the Project, 
details of which are given in the Tender Drawings

Table 1.6    Summary of Pumping Stations

PS 1.04 Description of the Sewage Treatment Plant

A. The Sewage Treatment Plan (STP) has a treatment capacity of 18,400m3/day. Wastewater 
treatment process employs oxidation ditch method with comparatively deep reactor of 6m 
in which fine diffusers and mixers will be installed to secure efficient balanced oxygen
supply even at the bottom of the tank. Sludge dewatering machine will be installed for 
sludge treatment.

B. The STP comprises the following process units and facilities: 
a. Grit Chamber
b. Distribution Tank
c. Oxidation Ditch
d. Final Sedimentation Tank
e. Treated Water Tank
f. Disinfection
g. Sludge Dewatering Facility
h. In-plant Yard Pipe
i. Electrical Substation
j. Administration Building
k. Landscaping
l. Ocean Outfall

Descriptions of these units and facilities are briefed below, and drawings are given in the 
Tender Drawings. Table 1.7 shows a Summary of the Process Units.

Pump Capacity Motor Output
Pumping Station

m3/min kW
Description

PS-1 Kanudi 0.36 x 2(1) 5.5 x 2(1) New Construction
PS-2 Idubada 0.65 x 2(1) 22 x 2(1) New Construction
PS-3 Hagara 1.90 x 2(1) 22 x 2(1) New Construction
PS-4 Hanuabada 4.80 x 2(1) 22 x 2(1) New Construction
PS-5 Konedobu 4.40 x 3(1) 55 x 3(1) New Construction
PS-6 Old Yacht Club 0.65 x 2(1) 5.5 x 2(1) New Construction
PS-7 Stanley Esplanade 1.40 x 2(1) 15 x 2(1) Rehabilitation
PS-8 Sea Park 0.60 x 2(1) 7.5 x 2(1) Rehabilitation
PS-9 Davara 5.60 x 3(1) 15 x 3(1) Rehabilitation
PS-10 Lawes Road 6.20 x 3(1) 75 x 3(1) New Construction
PS-11 Koki 2.60 x 2(1) 37 x 2(1) New Construction
PS-12 Badili 3.50 x 3(1) 45 x 3(1) Rehabilitation
PS-13 Kila Police 0.36 x 2(1) 5.5 x 2(1) New Construction
PS-14 Konebada 0.45 x 2(1) 7.5 x 2(1) New Construction
PS-15 Gabutu 0.75 x 2(1) 22 x 2(1) New Construction
PS-16 Horsecamp 1.50 x 2(1) 11 x 2(1) New Construction
PS-17 Kaugere 12.50 x 3(1) 55 x 3(1) New Construction



Port Moresby Sewerage System Upgrading Project Particular Specifications Part I

Division-1 General Requirements PS PI-D1 - 6

Table 1.7    Summary of Process Units

Process Unit Design Criteria Size & Specification
(Units for duty and stand-by)

Grit Chamber                  
Inlet gate

Manually operated W 0.5 m x H 0.75 m x 2 units

Grit Collecting Unit Vortex Type 
Dia 1,600mm x 0.75 kW x 2 units

Screen Screen Gap: 20 mm Automatic Drum Screen
Dia 1,200mm x OP. 12 mm x 1.5 kW
x 2 units

Distribution 
Chamber     

Adjustable Weir W 0.8 m x ST 0.4 m x 4 units

Oxidation Ditch              BOD-SS Loading: 0.05 kg/kg/day
MLSS Concentration: 3,000 mg/l
Sludge Retention Time: 21 days
Hydraulic Retention Time: 24 hr

Width 6.0m x Length 128.0 m
x Depth 6.0m x 3 basins

Air Diffuser Dissolution Efficiency ≧ 30 % 36 pieces/unit x 10 units x 3 basins

Blower Operation Hours: 12 hr/day Rotary Blower
Dia 200 mm x 42 m3/min x 70 kPa 
x 75 kW
Duty 5 units, Stand-by 1 unit

Mixer Unit Required Electric Power:
1.5 W/m3

Submersible Propeller Type
2.3 kW 
Duty 12 units

Clarifier                         Hydraulic Load: 10m3/m2/day
Settling Time: 2.7 hr

Dia 25.0 m x Depth 3.5m x 3 basins

Return Sludge Pump Return Sludge Ratio: 200% (Max)
Operation Hours: 24 hr/day

Non-clog Type Sludge Pump
Dia 150 mm x 3.2 m3/min x 9 m
x 11 kW
6 units (Stand-by 3 units)

Waste Sludge Pump Operation Hours: 8 hr/day Non-clog Type Sludge Pump
Dia 100 mm x 0.7 m3/min x 10 m
x 5.5 kW
Duty 3 units, Stand-by 2 units

Sludge Yield 2,397 kgDS/day
Sludge Dewatering 
Unit

Operation Time: 
94 hrs/week, DS: 15%

Multi Diskplate Screw Press 
490 kg/hr x 6 kW
Duty 1 unit, stand-by 1 unit

Sludge Disposal 2,397 kgDS/day, 16 m3/day (15%DS)
Sludge Cake Hopper Number of Dump Trip: 2 times/day Motor Driven Cut-gate Type

15 m3 x (2.2 x 2) kW x 1 unit
Buildings                Refer to Table 1.9 and 1.10

(a) Grit Chamber

The grit chamber includes drum screens, grit removal chamber, oil skimmers and 
measuring weir. 



Port Moresby Sewerage System Upgrading Project Particular Specifications Part I

Division-1 General Requirements PS PI-D1 - 7

Fine screen (Drum type)
A mechanical fine screen (drum type) will be installed in the influent channel of the 
grit chamber to remove floating particles from incoming sewage. The cleaning 
operation will be carried out intermittently by means of a time clock. It will also be 
actuated by a pre-determined differential head loss across the screen. Screening 
conveyer operation is interlinked with the screen cleaning operation.

Grit chamber
Two Vortex-type grit chambers will be constructed. Grit pump will remove 
accumulated grit from the bottom of the chamber. The pump operation will be made 
intermittently by means of a timer. 

Oil skimmer
Manually operated oil skimmers will be installed downstream of the grit chamber. A
pipe skimmer is capable of handling all sewage flow to oxidation ditches. Oil 
discharging pump will be operated according to the liquid level of the oil sump.

Scum screen
Removed scum at the clarifiers will be pumped to the scum screen installed in the grit 
chambers. Operation of the scum screen is interlinked with that of the scum transfer 
pumps in the clarifiers.
Measuring weir

Fixed weir will be installed to set a stable water surface for flow measuring equipment.

(b) Distribution Tank

The distribution tank will be constructed with four (4) movable gates.  Inflow sewage 
from grit chamber is to be controlled by adjustment of gate opening and distributed to 
four oxidation ditch equally. 

(c) Oxidation Ditch

The advanced oxidation ditches consists of 6 meter deep closed-loop channel 
equipped with aeration and flow-generation systems. Aeration is carried out by 
combination of blowers and air diffusers. Submersible mixers will generate 
circulation flow in order to keep activated sludge and incoming solids in suspension. 
Air output of blowers will be made proportional to the incoming sewage flow by 
means of varying number of operating blowers and their motor speed. Blowers may 
also be operated intermittently by a timer control in order to create anoxic condition 
and aerobic condition of the mixed liquor alternately. The proposed advanced 
oxidation ditches have provision for biological nitrogen removal as well as BOD and 
SS removal. 

Blower room, located on top of the oxidation ditch, houses air blowers and associated 
equipment.  It is a single story RC framed structure, which is acoustically treated to 
minimize noise level outside the room.

(d) Final Sedimentation Tank

Solid-liquid separation will occur in clarifier by gravity. Settled solids (activated 
sludge) will be recycled to the oxidation ditches by return sludge pumps in order to 
maintain MLSS concentration in the oxidation ditches. Variable-speed return sludge 
pumps will operate proportionally to the incoming sewage flow to the oxidation 
ditches.



Port Moresby Sewerage System Upgrading Project Particular Specifications Part I

Division-1 General Requirements PS PI-D1 - 8

Waste (excess) sludge will be transferred to the sludge gravity thickener by waste 
sludge pumps, which operate intermittently by a timer control. Scum skimmer will 
remove floating scum into the scum sump from which it will be pumped to the scum 
screen installed at the grit chamber. The level sensor in the scum sump actuates scum 
pumps. The scum screen operation is interlinked with scum transfer pump operation. 
Operations of all the scum transfer pumps are interlinked so that not more than one 
pump will feed scum to the scum screen at the same time.

Sludge pump room houses return and waste sludge pumps. It is a single storey 
reinforced concrete framed structure with brick walls and metal roofing.

(e) Treated Water Tank

Clarified effluent through a strainer, which produces clear water for reuse, will be 
supplied to de-foaming sprays in the oxidation ditches and for equipment cleanings.  

(f) Disinfection

UV disinfection with contact time of 5 to 10 seconds will be applied for the treated 
effluent. Chlorine disinfection facility shall also be installed for the malfunction of the 
UV disinfection.

(g) Sludge Dewatering Facility

The dewatering press machines will dewater excess sludge to at least 15% of water 
content. Chemical conditioning by polymer and coagulant will be used. A screw
conveyor will transfer the dewatered sludge cake from the dewatering press to the 
sludge hoppers for direct loading into the dump truck from the hopper. Loaded sludge 
will be transported to the final disposal site in the Morata STP. Operations of the 
polymer feed pumps, coagulant feed pumps and sludge cake screw conveyors will be 
interlinked with the dewatering unit operation.

(h) In-plant Yard Pipe

In-plant piping consists of underground pipes between structures or process units 
conveying liquids or sludge material. the piping works  are briefed in Table 1.8 below. 

Table 1.8 Underground Services

Description Size (mm) Material

Force-main from Receiving 
MH to Grit Chamber

600 HDPE

Force-main from 
Horsecamp P.S. to Grit Chamber

150 HDPE

Grit Chamber to Oxidation Ditches (4 lines) 300 HDPE
Oxidation Ditches to Final Sedimentation Tank 
(4 lines)

450 HDPE

Final Sedimentation Tank to Treated water Tank 350~600 HDPE

Discharge (Ocean Outfall) Pipe 700 GRP, FRPM



Port Moresby Sewerage System Upgrading Project Particular Specifications Part I

Division-1 General Requirements PS PI-D1 - 9

In addition, other services (i.e., electrical cables, water pipes, sewer pipes, 
instrumentation wiring, street lighting wiring and grounding system) are laid 
underground in the plant access road reserves, between and around the structures.  
Manholes, inspection chambers, or connecting chambers for valves, bends, etc. are 
provided where necessary.

(i) Electrical Substation

The electrical substation building houses electrical transformers, switchgears and 
standby diesel generators.  It is a single storey reinforced concrete framed structure 
with brick walls and reinforced concrete flat roof.  Sound absorbing materials are used 
for the walls and doors of the generator room.  The components of electrical 
substation are shown in Table 1.9 below.

                   Table 1.9 Components of Electrical Substation

Designation Dimension
(m × m)

Floor Area
(m2)

Switchgear Room 4.7×8.0 37.6

Transformer Room 4.0×4.3 17.2

Generator Room 9.1×5.4 49.1

Others (Store etc) 3.7×4.0 14.8

Total 118.7

(j) Administration Building

The administration building provided is a two-storey building with a built-up area of 
600 square metres.  The building provided is a reinforced concrete framed building 
with a steel roof truss and metal roofing sheets. Walls are of brickwork with 